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2% 2438 % BODG 1 2222 | R19246 FEA5417204 T | 2878|4523 31 U L [1,542] 182 | 898 [ 121 [ 44 2 1 18 o} (0] 2 1 30 |1.823
P [1.535] 195 | 883 | 112 | 42 2 1 18 0 1 2 1 28
19.00 % 24138 % 600 1 2222 | RI®246 FBG5417205 T|2378| 4523 31 u L [1.542] 183 | 888 [ 121 44 2 1 18 0 0 2 1 30 (1,823
P 1,635 195 | 883 | 112 | 42 2 1 18 0 1 2 1 28
< 2438 x 6006 1 2222 | R19246 FBG5M 7206 T| 2878|4523 3 u L |1.542] 183 | 898 | 121 44 2 1 18 0 0 2 1 30 |1.823
P 1,635 185 | 883 | 112 | 42 2 1 18 0 1 2 1 29
1w 2438k 600G 1 2,222 | RI9246 FBG5483801 T|2878) 4523 31 u L [1.542] 183 | 838 | 121 44 2 1 18 0 0 2 1 30 |1.823
P [1,535| 195 | 883 | 112 | 42 2 1 18 0 1 2 1 28
> % 2438 % HOAG 1 2222 | R19246 FEGS483802 T|2878|4523| 31 U L |1.,642] 183 | 838 | 121 44 2 1 18 0 0] 2 1 30 1823
P 1,535 195 | 883 | 112 | 42 2 1 18 0 1 2 1 23
yx 2438 x GONG 1 2222 | R10246 FE65483803 *| T | 287.8] 452.3| 31 U L |1.,642] 189 | 838 | 121 44 2 1 18 0 0 2 | 30 [1823
P (1,535 165 | 883 | n2 | 42 2 1 18 0 1 2 1 28
1 2.2722 | R19246 FEGH483804 T|2878]4523| 3 u L |1.542]| 189 | 898 | 121 44 2 1 18 0 0 2 1 30 |1.823
P |1,535| 195 | 883 | 112 | 42 2 1 18 0 i 2 1 29
1 2222 | R19246 FBG5483805 T|287.8]| 4523 31 u L |1,642] 189 | 898 | 121 44 2 1 18 0 0 2 1 30 |1,823
P |1,535] 185 | 883 | 112 | 42 2 1 18 0 1 2 1 29
T on - T:Top, M:Middle, B:Bottom
. ~ Direction: Transverse, Gauge length:200mm (Rectangular), YP Mtd © 2 (0.2% off-sel),5 (0.5% underload), U (Upper yield point), L {Lower yield point)
N - P:Producl analysis, L 5
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L v killed and fine grained sleel. Basic oxygen process and Vacuum degassing process were applied.= This Mill Test Certificate is issued in accordance with EN 10204 Type 3 1
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WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ABOVE SPECIFICATION AND THE REQUIREMENTS
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